
 



 



 



 



 



 



 



 



 





  

 

 

 

 

 



 

 

NO. NAME NO. NAME 

1 Pole component 27 Outer plate 
2 Drive shaft 28 Cup-shaped ring 

3 Cover system 29 Nut M10 

4 Cover component 30 Protection cover 
5 Cover  31 Screw washer system 

6 Half-round head screw M5X40 32 Bolt  
7 Nut M5 33 Bolt M5X12 

 8 Rack component 74 Clutch drum 

9 Hexagon socket screw M5X20 75 Inner shield ring 
10 Left handle 76 Bearing 6003DDV 

11 Handle  77 Outer shield ring  

12 Handle  78 Outer shield ring  
13 Holder component 79 Bolt  

14 Hexagon socket screw M5X25 80 Washer  
15 Hexagon socket screw M6X30 81 Clutch  

16 Control handle component 82 Hexagon socket bolt 

17 Gear box system 83 Outer shield ring  
18 Hexagon socket screw M6X30 84 Cushioning tube 

19 Bearing 6000ZZ 85 Fixing component 
20 Inner shield ring 86 Screw M5X14 

21 Outer shield ring 10 222 Clutch 2 

22 Bearing 629 223 Hexagon socket bolt M5X18 
23 Gear component 224 Scaffold tube 

24 Bearing 6201DD/62012RU 225 Hexagon socket bolt 

25 Inner shield ring 226 Hexagon socket bolt M5X8 
26 Inner plate 232 Cable clip 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

NO. NAME NO. NAME 
41 Lever arm 46 Spring  

42 Lever arm 47 Hexagon socket bolt M5X30 

43 Regulator  48 Bolt M5 
44 Control line component 49 Self-tapping screw M4X20 

45 Pole   



 


